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Note: All testing were carried out on SISO mode and MIMO mode, but only the worst case(MIMO mode) was 
presented in this report. 

Appendix B.1: Test Results of Conducted Power Spectral Density 

5.8G SDR, 1.4MHz BW 
 

Power Spectral Density (5728.5 MHz; 20.000 dBm; 1.4MHz) 
  
Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 II.F and ANSI C63.10-2013 
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

5728.500000 5728.500000 17.020 30.0 PASS 

 
 

Ports 
Port State 

1 used 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.72780 GHz 5.72780 GHz 

Stop Frequency 5.72920 GHz 5.72920 GHz 

Span 1.400 MHz 1.400 MHz 

RBW 500.000 kHz <= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 101 ~ 6 

Sweeptime 505.000 ms 505.000 ms 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector RMS RMS 

SweepCount 119 119 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 4 / max. 15 max. 15 

Stable 3 / 3 3 

Max Stable Difference 0.00 dB 0.30 dB 
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Power Spectral Density (5788.5 MHz; 20.000 dBm; 1.4MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 II.F and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

5788.500000 5788.458416 17.005 30.0 PASS 

 
 

Ports 
Port State 

1 used 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.78780 GHz 5.78780 GHz 

Stop Frequency 5.78920 GHz 5.78920 GHz 

Span 1.400 MHz 1.400 MHz 

RBW 500.000 kHz <= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 101 ~ 6 

Sweeptime 505.000 ms 505.000 ms 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector RMS RMS 

SweepCount 119 119 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 4 / max. 15 max. 15 

Stable 3 / 3 3 

Max Stable Difference 0.00 dB 0.30 dB 

 

5

10

   

20

   

30

   

40

   

50

55

5787.8    5788    5788.2    5788.4    5788.6    5788.8    5789    5789.2

L
e
v
e
l 
in

 d
B

m

Fre quency  in MH z

Power Spectral Density

Limit Sum Level PSD



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix B 

CN21WVI2 003 

Page 4 of 203 

 

 

 
 

Power Spectral Density (5846.5 MHz; 20.000 dBm; 1.4MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 II.F and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

5846.500000 5846.458416 17.638 30.0 PASS 

 
 

Ports 
Port State 

1 used 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.84580 GHz 5.84580 GHz 

Stop Frequency 5.84720 GHz 5.84720 GHz 

Span 1.400 MHz 1.400 MHz 

RBW 500.000 kHz <= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 101 ~ 6 

Sweeptime 505.000 ms 505.000 ms 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector RMS RMS 

SweepCount 119 119 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 4 / max. 15 max. 15 

Stable 3 / 3 3 

Max Stable Difference 0.00 dB 0.30 dB 
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5.8G SDR, 1.4MHz BW CA mode 
 

Power Spectral Density (5730.12 MHz; 20.000 dBm; 1.4MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 II.F and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

5730.120000 5730.106139 18.249 30.0 PASS 

 
 

Ports 
Port State 

1 used 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.72942 GHz 5.72942 GHz 

Stop Frequency 5.73082 GHz 5.73082 GHz 

Span 1.400 MHz 1.400 MHz 

RBW 500.000 kHz <= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 101 ~ 6 

Sweeptime 505.000 ms 505.000 ms 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector RMS RMS 

SweepCount 119 119 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 4 / max. 15 max. 15 

Stable 3 / 3 3 

Max Stable Difference 0.00 dB 0.30 dB 
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Power Spectral Density (5790.12 MHz; 20.000 dBm; 1.4MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 II.F and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

5790.120000 5790.120000 17.929 30.0 PASS 

 
 

Ports 
Port State 

1 used 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.78942 GHz 5.78942 GHz 

Stop Frequency 5.79082 GHz 5.79082 GHz 

Span 1.400 MHz 1.400 MHz 

RBW 500.000 kHz <= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 101 ~ 6 

Sweeptime 505.000 ms 505.000 ms 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector RMS RMS 

SweepCount 119 119 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 4 / max. 15 max. 15 

Stable 3 / 3 3 

Max Stable Difference 0.00 dB 0.30 dB 
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Power Spectral Density (5848.12 MHz; 20.000 dBm; 1.4MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 II.F and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

5848.120000 5848.092277 18.654 30.0 PASS 

 
 

Ports 
Port State 

1 used 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.84742 GHz 5.84742 GHz 

Stop Frequency 5.84882 GHz 5.84882 GHz 

Span 1.400 MHz 1.400 MHz 

RBW 500.000 kHz <= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 101 ~ 6 

Sweeptime 505.000 ms 505.000 ms 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector RMS RMS 

SweepCount 119 119 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 4 / max. 15 max. 15 

Stable 3 / 3 3 

Max Stable Difference 0.00 dB 0.30 dB 
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5.8G SDR, 3MHz BW 
 

Power Spectral Density (5727.5 MHz; 20.000 dBm; 3MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 II.F and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

5727.500000 5727.529703 15.190 30.0 PASS 

 
 

Ports 
Port State 

1 used 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.72600 GHz 5.72600 GHz 

Stop Frequency 5.72900 GHz 5.72900 GHz 

Span 3.000 MHz 3.000 MHz 

RBW 500.000 kHz <= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 101 ~ 12 

Sweeptime 505.000 ms 505.000 ms 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector RMS RMS 

SweepCount 119 119 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 4 / max. 15 max. 15 

Stable 3 / 3 3 

Max Stable Difference 0.00 dB 0.30 dB 
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Power Spectral Density (5787.5 MHz; 20.000 dBm; 3MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 II.F and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

5787.500000 5787.500000 15.110 30.0 PASS 

 
 

Ports 
Port State 

1 used 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.78600 GHz 5.78600 GHz 

Stop Frequency 5.78900 GHz 5.78900 GHz 

Span 3.000 MHz 3.000 MHz 

RBW 500.000 kHz <= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 101 ~ 12 

Sweeptime 505.000 ms 505.000 ms 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector RMS RMS 

SweepCount 119 119 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 4 / max. 15 max. 15 

Stable 3 / 3 3 

Max Stable Difference 0.00 dB 0.30 dB 
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Power Spectral Density (5844.5 MHz; 20.000 dBm; 3MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 II.F and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

5844.500000 5844.559406 15.753 30.0 PASS 

 
 

Ports 
Port State 

1 used 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.84300 GHz 5.84300 GHz 

Stop Frequency 5.84600 GHz 5.84600 GHz 

Span 3.000 MHz 3.000 MHz 

RBW 500.000 kHz <= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 101 ~ 12 

Sweeptime 505.000 ms 505.000 ms 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector RMS RMS 

SweepCount 119 119 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 4 / max. 15 max. 15 

Stable 3 / 3 3 

Max Stable Difference 0.00 dB 0.30 dB 
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5.8G SDR, 3MHz BW CA mode 
 

Power Spectral Density (5730.2 MHz; 20.000 dBm; 3MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 II.F and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

5730.200000 5730.259406 14.433 30.0 PASS 

 
 

Ports 
Port State 

1 used 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.72870 GHz 5.72870 GHz 

Stop Frequency 5.73170 GHz 5.73170 GHz 

Span 3.000 MHz 3.000 MHz 

RBW 500.000 kHz <= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 101 ~ 12 

Sweeptime 505.000 ms 505.000 ms 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector RMS RMS 

SweepCount 119 119 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 4 / max. 15 max. 15 

Stable 3 / 3 3 

Max Stable Difference 0.00 dB 0.30 dB 
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Power Spectral Density (5790.2 MHz; 20.000 dBm; 3MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 II.F and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

5790.200000 5790.200000 15.544 30.0 PASS 

 
 

Ports 
Port State 

1 used 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.78870 GHz 5.78870 GHz 

Stop Frequency 5.79170 GHz 5.79170 GHz 

Span 3.000 MHz 3.000 MHz 

RBW 500.000 kHz <= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 101 ~ 12 

Sweeptime 505.000 ms 505.000 ms 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector RMS RMS 

SweepCount 119 119 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 4 / max. 15 max. 15 

Stable 3 / 3 3 

Max Stable Difference 0.00 dB 0.30 dB 
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Power Spectral Density (5847.2 MHz; 20.000 dBm; 3MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 II.F and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

5847.200000 5847.229703 15.928 30.0 PASS 

 
 

Ports 
Port State 

1 used 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.84570 GHz 5.84570 GHz 

Stop Frequency 5.84870 GHz 5.84870 GHz 

Span 3.000 MHz 3.000 MHz 

RBW 500.000 kHz <= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 101 ~ 12 

Sweeptime 505.000 ms 505.000 ms 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector RMS RMS 

SweepCount 119 119 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 4 / max. 15 max. 15 

Stable 3 / 3 3 

Max Stable Difference 0.00 dB 0.30 dB 
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5.8G SDR, 10MHz BW 
 

Power Spectral Density (5730.5 MHz; 20.000 dBm; 10MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 II.F and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

5730.500000 5730.500000 0.339 30.0 PASS 

 
 

Ports 
Port State 

1 used 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.72550 GHz 5.72550 GHz 

Stop Frequency 5.73550 GHz 5.73550 GHz 

Span 10.000 MHz 10.000 MHz 

RBW 500.000 kHz <= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 101 ~ 40 

Sweeptime 505.000 ms 505.000 ms 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector RMS RMS 

SweepCount 119 119 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 4 / max. 15 max. 15 

Stable 3 / 3 3 

Max Stable Difference 0.09 dB 0.30 dB 
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Power Spectral Density (5787.5 MHz; 20.000 dBm; 10MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 II.F and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

5787.500000 5783.836634 -0.449 30.0 PASS 

 
 

Ports 
Port State 

1 used 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.78250 GHz 5.78250 GHz 

Stop Frequency 5.79250 GHz 5.79250 GHz 

Span 10.000 MHz 10.000 MHz 

RBW 500.000 kHz <= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 101 ~ 40 

Sweeptime 505.000 ms 505.000 ms 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector RMS RMS 

SweepCount 119 119 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 4 / max. 15 max. 15 

Stable 3 / 3 3 

Max Stable Difference 0.02 dB 0.30 dB 
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Power Spectral Density (5844.5 MHz; 20.000 dBm; 10MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 II.F and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

5844.500000 5846.678218 -0.206 30.0 PASS 

 
 

Ports 
Port State 

1 used 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.83950 GHz 5.83950 GHz 

Stop Frequency 5.84950 GHz 5.84950 GHz 

Span 10.000 MHz 10.000 MHz 

RBW 500.000 kHz <= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 101 ~ 40 

Sweeptime 505.000 ms 505.000 ms 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector RMS RMS 

SweepCount 119 119 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 4 / max. 15 max. 15 

Stable 3 / 3 3 

Max Stable Difference 0.02 dB 0.30 dB 
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5.8G SDR, 20MHz BW 
 

Power Spectral Density (5735.5 MHz; 20.000 dBm; 20 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 II.F and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

5735.500000 5735.500000 -3.778 30.0 PASS 

 
 

Ports 
Port State 

1 used 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.72550 GHz 5.72550 GHz 

Stop Frequency 5.74550 GHz 5.74550 GHz 

Span 20.000 MHz 20.000 MHz 

RBW 500.000 kHz <= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 101 ~ 80 

Sweeptime 505.000 ms 505.000 ms 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector RMS RMS 

SweepCount 119 119 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 4 / max. 15 max. 15 

Stable 3 / 3 3 

Max Stable Difference 0.00 dB 0.30 dB 
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Power Spectral Density (5787.5 MHz; 20.000 dBm; 20 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 II.F and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

5787.500000 5781.757426 -3.669 30.0 PASS 

 
 

Ports 
Port State 

1 used 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.77750 GHz 5.77750 GHz 

Stop Frequency 5.79750 GHz 5.79750 GHz 

Span 20.000 MHz 20.000 MHz 

RBW 500.000 kHz <= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 101 ~ 80 

Sweeptime 505.000 ms 505.000 ms 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector RMS RMS 

SweepCount 119 119 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 4 / max. 15 max. 15 

Stable 3 / 3 3 

Max Stable Difference 0.01 dB 0.30 dB 
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Power Spectral Density (5839.5 MHz; 20.000 dBm; 20 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 II.F and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

5839.500000 5841.876238 -3.075 30.0 PASS 

 
 

Ports 
Port State 

1 used 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.82950 GHz 5.82950 GHz 

Stop Frequency 5.84950 GHz 5.84950 GHz 

Span 20.000 MHz 20.000 MHz 

RBW 500.000 kHz <= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 101 ~ 80 

Sweeptime 505.000 ms 505.000 ms 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector RMS RMS 

SweepCount 119 119 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 4 / max. 15 max. 15 

Stable 3 / 3 3 

Max Stable Difference 0.02 dB 0.30 dB 
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5.8G SDR, 40MHz BW 
 

Power Spectral Density (5745.5 MHz; 20.000 dBm; 40 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 II.F and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

5745.500000 5745.625000 -7.059 30.0 PASS 

 
 

Ports 
Port State 

1 used 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.72550 GHz 5.72550 GHz 

Stop Frequency 5.76550 GHz 5.76550 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 500.000 kHz <= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 160 ~ 160 

Sweeptime 800.000 ms 800.000 ms 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector RMS RMS 

SweepCount 76 76 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 4 / max. 15 max. 15 

Stable 3 / 3 3 

Max Stable Difference 0.00 dB 0.30 dB 
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Power Spectral Density (5787.5 MHz; 20.000 dBm; 40 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 II.F and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

5787.500000 5787.375000 -6.151 30.0 PASS 

 
 

Ports 
Port State 

1 used 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.76750 GHz 5.76750 GHz 

Stop Frequency 5.80750 GHz 5.80750 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 500.000 kHz <= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 160 ~ 160 

Sweeptime 800.000 ms 800.000 ms 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector RMS RMS 

SweepCount 76 76 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 4 / max. 15 max. 15 

Stable 3 / 3 3 

Max Stable Difference 0.05 dB 0.30 dB 
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Power Spectral Density (5829.5 MHz; 20.000 dBm; 40 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 II.F and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
PSD 

(dBm) 
Limit  
Max 

(dBm) 

Result 

5829.500000 5829.625000 -6.282 30.0 PASS 

 
 

Ports 
Port State 

1 used 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.80950 GHz 5.80950 GHz 

Stop Frequency 5.84950 GHz 5.84950 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 500.000 kHz <= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 160 ~ 160 

Sweeptime 800.000 ms 800.000 ms 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector RMS RMS 

SweepCount 76 76 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 4 / max. 15 max. 15 

Stable 3 / 3 3 

Max Stable Difference 0.04 dB 0.30 dB 
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Appendix B.2: Test Results of Frequency Stability 

5.8G SDR, 1.4MHz BW 
 

Frequency Error (5728.5 MHz; 20.000 dBm; 1.4MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 A.3 and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
Difference 

(ppm) 
Frequency 
Difference 

(kHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

5728.500000 5728.501890 0.330 1.889500 --- --- 

 
(continuation of the "Result" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5728.500000 PASS 
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Frequency Error (5788.5 MHz; 20.000 dBm; 1.4MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 A.3 and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
Difference 

(ppm) 
Frequency 
Difference 

(kHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

5788.500000 5788.501890 0.326 1.889500 --- --- 

 
(continuation of the "Result" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5788.500000 PASS 
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Frequency Error (5846.5 MHz; 20.000 dBm; 1.4MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 A.3 and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
Difference 

(ppm) 
Frequency 
Difference 

(kHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

5846.500000 5846.501890 0.323 1.889500 --- --- 

 
(continuation of the "Result" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5846.500000 PASS 
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5.8G SDR, 1.4MHz BW CA mode 
 

Frequency Error (5730.12 MHz; 20.000 dBm; 1.4MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 A.3 and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
Difference 

(ppm) 
Frequency 
Difference 

(kHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

5730.120000 5730.122170 0.379 2.169500 --- --- 

 
(continuation of the "Result" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5730.120000 PASS 
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Frequency Error (5790.12 MHz; 20.000 dBm; 1.4MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 A.3 and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
Difference 

(ppm) 
Frequency 
Difference 

(kHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

5790.120000 5790.122100 0.363 2.099500 --- --- 

 
(continuation of the "Result" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5790.120000 PASS 
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Frequency Error (5848.12 MHz; 20.000 dBm; 1.4MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 A.3 and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
Difference 

(ppm) 
Frequency 
Difference 

(kHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

5848.120000 5848.122030 0.347 2.029500 --- --- 

 
(continuation of the "Result" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5848.120000 PASS 
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5.8G SDR, 3MHz BW 
 

Frequency Error (5727.5 MHz; 20.000 dBm; 3MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 A.3 and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
Difference 

(ppm) 
Frequency 
Difference 

(kHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

5727.500000 5727.498351 0.288 -1.649500 --- --- 

 
(continuation of the "Result" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5727.500000 PASS 
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Frequency Error (5787.5 MHz; 20.000 dBm; 3MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 A.3 and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
Difference 

(ppm) 
Frequency 
Difference 

(kHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

5787.500000 5787.498201 0.311 -1.799500 --- --- 

 
(continuation of the "Result" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5787.500000 PASS 
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Frequency Error (5844.5 MHz; 20.000 dBm; 3MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 A.3 and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
Difference 

(ppm) 
Frequency 
Difference 

(kHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

5844.500000 5844.498430 0.269 -1.570500 --- --- 

 
(continuation of the "Result" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5844.500000 PASS 
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5.8G SDR, 3MHz BW CA mode 
 

Frequency Error (5730.2 MHz; 20.000 dBm; 3MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 A.3 and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
Difference 

(ppm) 
Frequency 
Difference 

(kHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

5730.200000 5730.198801 0.209 -1.199500 --- --- 

 
(continuation of the "Result" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5730.200000 PASS 
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Frequency Error (5790.2 MHz; 20.000 dBm; 3MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 A.3 and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
Difference 

(ppm) 
Frequency 
Difference 

(kHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

5790.200000 5790.198501 0.259 -1.499500 --- --- 

 
(continuation of the "Result" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5790.200000 PASS 
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Frequency Error (5847.2 MHz; 20.000 dBm; 3MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 A.3 and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
Difference 

(ppm) 
Frequency 
Difference 

(kHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

5847.200000 5847.198421 0.270 -1.579500 --- --- 

 
(continuation of the "Result" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5847.200000 PASS 
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5.8G SDR, 10MHz BW 
 

Frequency Error (5730.5 MHz; 20.000 dBm; 10MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 A.3 and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
Difference 

(ppm) 
Frequency 
Difference 

(kHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

5730.500000 5730.497000 0.524 -3.000000 --- --- 

 
(continuation of the "Result" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5730.500000 PASS 
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Frequency Error (5787.5 MHz; 20.000 dBm; 10MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 A.3 and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
Difference 

(ppm) 
Frequency 
Difference 

(kHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

5787.500000 5787.497500 0.432 -2.500000 --- --- 

 
(continuation of the "Result" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5787.500000 PASS 
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Frequency Error (5844.5 MHz; 20.000 dBm; 10MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 A.3 and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
Difference 

(ppm) 
Frequency 
Difference 

(kHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

5844.500000 5844.498500 0.257 -1.500000 --- --- 

 
(continuation of the "Result" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5844.500000 PASS 
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5.8G SDR, 20MHz BW 
 

Frequency Error (5735.5 MHz; 20.000 dBm; 20 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 A.3 and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
Difference 

(ppm) 
Frequency 
Difference 

(kHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

5735.500000 5735.498000 0.349 -2.000000 --- --- 

 
(continuation of the "Result" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5735.500000 PASS 
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Frequency Error (5787.5 MHz; 20.000 dBm; 20 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 A.3 and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
Difference 

(ppm) 
Frequency 
Difference 

(kHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

5787.500000 5787.497001 0.518 -2.999500 --- --- 

 
(continuation of the "Result" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5787.500000 PASS 
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Frequency Error (5839.5 MHz; 20.000 dBm; 20 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 A.3 and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
Difference 

(ppm) 
Frequency 
Difference 

(kHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

5839.500000 5839.500471 0.081 0.470500 --- --- 

 
(continuation of the "Result" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5839.500000 PASS 
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5.8G SDR, 40MHz BW 
 

Frequency Error (5745.5 MHz; 20.000 dBm; 40 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 A.3 and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
Difference 

(ppm) 
Frequency 
Difference 

(kHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

5745.500000 5745.502000 0.348 1.999500 --- --- 

 
(continuation of the "Result" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5745.500000 PASS 
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Frequency Error (5787.5 MHz; 20.000 dBm; 40 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 A.3 and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
Difference 

(ppm) 
Frequency 
Difference 

(kHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

5787.500000 5787.500000 0.000 0.000000 --- --- 

 
(continuation of the "Result" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5787.500000 PASS 
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Frequency Error (5829.5 MHz; 20.000 dBm; 40 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 A.3 and ANSI C63.10-2013 
  
 

Result 
DUT Frequency 

(MHz) 
Frequency 

(MHz) 
Difference 

(ppm) 
Frequency 
Difference 

(kHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

5829.500000 5829.502000 0.343 2.000000 --- --- 

 
(continuation of the "Result" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5829.500000 PASS 
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Appendix B.3: Test Results of 6dB Bandwidth 

5.8G SDR, 1.4MHz BW 
 

Minimum Emission Bandwidth 6 dB (5728.5 MHz; 20.000 dBm; 1.4MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5728.500000 1.164356 0.500000 --- 5727.917822 5729.082178 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5728.500000 18.1 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.72710 GHz 5.72710 GHz 

Stop Frequency 5.72990 GHz 5.72990 GHz 

Span 2.800 MHz 2.800 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 101 ~ 56 

Sweeptime 19.022 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 14 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.29 dB 0.30 dB 
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Minimum Emission Bandwidth 6 dB (5788.5 MHz; 20.000 dBm; 1.4MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5788.500000 1.164356 0.500000 --- 5787.917822 5789.082178 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5788.500000 18.5 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.78710 GHz 5.78710 GHz 

Stop Frequency 5.78990 GHz 5.78990 GHz 

Span 2.800 MHz 2.800 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 101 ~ 56 

Sweeptime 19.022 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 13 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.11 dB 0.30 dB 

 

-10

   

0

   

10

   

20

   

30

35

5787.1    5787.5    5788    5788.5    5789    5789.5    5789.9

L
e
v
e
l 
in

 d
B

m

Fre quency  in MH z

6 dB Bandwidth

1.164 M Hz



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix B 

CN21WVI2 003 

Page 46 of 203 

 

 

 
 

Minimum Emission Bandwidth 6 dB (5846.5 MHz; 20.000 dBm; 1.4MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5846.500000 1.164356 0.500000 --- 5845.917822 5847.082178 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5846.500000 19.1 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.84510 GHz 5.84510 GHz 

Stop Frequency 5.84790 GHz 5.84790 GHz 

Span 2.800 MHz 2.800 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 101 ~ 56 

Sweeptime 19.022 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 12 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.21 dB 0.30 dB 
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5.8G SDR, 1.4MHz BW CA mode 
 

Minimum Emission Bandwidth 6 dB (5730.12 MHz; 20.000 dBm; 1.4MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5730.120000 1.164356 0.500000 --- 5729.537822 5730.702178 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5730.120000 19.7 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.72872 GHz 5.72872 GHz 

Stop Frequency 5.73152 GHz 5.73152 GHz 

Span 2.800 MHz 2.800 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 101 ~ 56 

Sweeptime 19.022 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 17 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.02 dB 0.30 dB 
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Minimum Emission Bandwidth 6 dB (5790.12 MHz; 20.000 dBm; 1.4MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5790.120000 1.164356 0.500000 --- 5789.537822 5790.702178 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5790.120000 19.4 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.78872 GHz 5.78872 GHz 

Stop Frequency 5.79152 GHz 5.79152 GHz 

Span 2.800 MHz 2.800 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 101 ~ 56 

Sweeptime 19.022 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 12 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.01 dB 0.30 dB 
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Minimum Emission Bandwidth 6 dB (5848.12 MHz; 20.000 dBm; 1.4MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5848.120000 1.164356 0.500000 --- 5847.537822 5848.702178 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5848.120000 19.9 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.84672 GHz 5.84672 GHz 

Stop Frequency 5.84952 GHz 5.84952 GHz 

Span 2.800 MHz 2.800 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 101 ~ 56 

Sweeptime 19.022 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 15 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.07 dB 0.30 dB 
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5.8G SDR, 3MHz BW 
 

Minimum Emission Bandwidth 6 dB (5727.5 MHz; 20.000 dBm; 3MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5727.500000 2.300000 0.500000 --- 5726.325000 5728.625000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5727.500000 16.9 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.72450 GHz 5.72450 GHz 

Stop Frequency 5.73050 GHz 5.73050 GHz 

Span 6.000 MHz 6.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 120 ~ 120 

Sweeptime 18.984 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 6 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.04 dB 0.30 dB 
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Minimum Emission Bandwidth 6 dB (5787.5 MHz; 20.000 dBm; 3MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5787.500000 2.300000 0.500000 --- 5786.325000 5788.625000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5787.500000 16.8 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.78450 GHz 5.78450 GHz 

Stop Frequency 5.79050 GHz 5.79050 GHz 

Span 6.000 MHz 6.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 120 ~ 120 

Sweeptime 18.984 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 14 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.02 dB 0.30 dB 
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Minimum Emission Bandwidth 6 dB (5844.5 MHz; 20.000 dBm; 3MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5844.500000 2.300000 0.500000 --- 5843.325000 5845.625000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5844.500000 17.5 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.84150 GHz 5.84150 GHz 

Stop Frequency 5.84750 GHz 5.84750 GHz 

Span 6.000 MHz 6.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 120 ~ 120 

Sweeptime 18.984 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 8 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.26 dB 0.30 dB 
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5.8G SDR, 3MHz BW CA mode 
 

Minimum Emission Bandwidth 6 dB (5730.2 MHz; 20.000 dBm; 3MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5730.200000 2.300000 0.500000 --- 5729.025000 5731.325000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5730.200000 15.5 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.72720 GHz 5.72720 GHz 

Stop Frequency 5.73320 GHz 5.73320 GHz 

Span 6.000 MHz 6.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 120 ~ 120 

Sweeptime 18.984 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 8 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.23 dB 0.30 dB 
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Minimum Emission Bandwidth 6 dB (5790.2 MHz; 20.000 dBm; 3MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5790.200000 2.300000 0.500000 --- 5789.025000 5791.325000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5790.200000 17.0 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.78720 GHz 5.78720 GHz 

Stop Frequency 5.79320 GHz 5.79320 GHz 

Span 6.000 MHz 6.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 120 ~ 120 

Sweeptime 18.984 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 8 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.00 dB 0.30 dB 
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Minimum Emission Bandwidth 6 dB (5847.2 MHz; 20.000 dBm; 3MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5847.200000 2.300000 0.500000 --- 5846.025000 5848.325000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5847.200000 17.5 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.84420 GHz 5.84420 GHz 

Stop Frequency 5.85020 GHz 5.85020 GHz 

Span 6.000 MHz 6.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 120 ~ 120 

Sweeptime 18.984 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 7 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.00 dB 0.30 dB 
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5.8G SDR, 10MHz BW 
 

Minimum Emission Bandwidth 6 dB (5730.5 MHz; 20.000 dBm; 10MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5730.500000 9.100000 0.500000 --- 5725.925000 5735.025000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5730.500000 3.9 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.72050 GHz 5.72050 GHz 

Stop Frequency 5.74050 GHz 5.74050 GHz 

Span 20.000 MHz 20.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 400 ~ 400 

Sweeptime 56.953 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 74 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.10 dB 0.30 dB 
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Minimum Emission Bandwidth 6 dB (5787.5 MHz; 20.000 dBm; 10MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5787.500000 9.150000 0.500000 --- 5782.925000 5792.075000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5787.500000 3.0 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.77750 GHz 5.77750 GHz 

Stop Frequency 5.79750 GHz 5.79750 GHz 

Span 20.000 MHz 20.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 400 ~ 400 

Sweeptime 56.953 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 51 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.15 dB 0.30 dB 
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Minimum Emission Bandwidth 6 dB (5844.5 MHz; 20.000 dBm; 10MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5844.500000 9.050000 0.500000 --- 5839.975000 5849.025000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5844.500000 3.2 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.83450 GHz 5.83450 GHz 

Stop Frequency 5.85450 GHz 5.85450 GHz 

Span 20.000 MHz 20.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 400 ~ 400 

Sweeptime 56.953 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 60 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.07 dB 0.30 dB 
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5.8G SDR, 20MHz BW 
 

Minimum Emission Bandwidth 6 dB (5735.5 MHz; 20.000 dBm; 20 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5735.500000 18.050000 0.500000 --- 5726.475000 5744.525000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5735.500000 1.1 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.71550 GHz 5.71550 GHz 

Stop Frequency 5.75550 GHz 5.75550 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 800 ~ 800 

Sweeptime 94.922 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 105 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.14 dB 0.30 dB 
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Minimum Emission Bandwidth 6 dB (5787.5 MHz; 20.000 dBm; 20 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5787.500000 18.050000 0.500000 --- 5778.475000 5796.525000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5787.500000 1.5 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.76750 GHz 5.76750 GHz 

Stop Frequency 5.80750 GHz 5.80750 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 800 ~ 800 

Sweeptime 94.922 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 101 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.06 dB 0.30 dB 
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Minimum Emission Bandwidth 6 dB (5839.5 MHz; 20.000 dBm; 20 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5839.500000 18.050000 0.500000 --- 5830.475000 5848.525000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5839.500000 1.7 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.81950 GHz 5.81950 GHz 

Stop Frequency 5.85950 GHz 5.85950 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 800 ~ 800 

Sweeptime 94.922 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 118 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.00 dB 0.30 dB 

 

 
  

-50

   

-40

   

-30

   

-20

   

-10

   

0

5

5819.5     5830    5840    5850    5859.5

L
e
v
e
l 
in

 d
B

m

Fre quency  in MH z

6 dB Bandwidth

18.050 M H z



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix B 

CN21WVI2 003 

Page 62 of 203 

 

 

 
 

5.8G SDR, 40MHz BW 
 

Minimum Emission Bandwidth 6 dB (5745.5 MHz; 20.000 dBm; 40 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5745.500000 35.950000 0.500000 --- 5727.575000 5763.525000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5745.500000 -2.3 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.70550 GHz 5.70550 GHz 

Stop Frequency 5.78550 GHz 5.78550 GHz 

Span 80.000 MHz 80.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 1600 ~ 1600 

Sweeptime 1.600 ms AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 118 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.05 dB 0.30 dB 
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Minimum Emission Bandwidth 6 dB (5787.5 MHz; 20.000 dBm; 40 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5787.500000 36.000000 0.500000 --- 5769.525000 5805.525000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5787.500000 -1.3 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.74750 GHz 5.74750 GHz 

Stop Frequency 5.82750 GHz 5.82750 GHz 

Span 80.000 MHz 80.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 1600 ~ 1600 

Sweeptime 1.600 ms AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 123 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.00 dB 0.30 dB 
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Minimum Emission Bandwidth 6 dB (5829.5 MHz; 20.000 dBm; 40 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5829.500000 35.950000 0.500000 --- 5811.575000 5847.525000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5829.500000 -0.9 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.78950 GHz 5.78950 GHz 

Stop Frequency 5.86950 GHz 5.86950 GHz 

Span 80.000 MHz 80.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 1600 ~ 1600 

Sweeptime 1.600 ms AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 120 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.00 dB 0.30 dB 
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Appendix B.4: Test Results of 99% Bandwidth 

5.8G SDR, 1.4MHz BW 
 

Occupied Channel Bandwidth 99% (5728.5 MHz; 20.000 dBm; 1.4MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5728.500000 1.150000 --- --- 5727.935000 5729.085000 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5728.500000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.72710 GHz 5.72710 GHz 

Stop Frequency 5.72990 GHz 5.72990 GHz 

Span 2.800 MHz 2.800 MHz 

RBW 20.000 kHz >= 14.000 kHz 

VBW 100.000 kHz >= 60.000 kHz 

SweepPoints 280 ~ 280 

Sweeptime 94.727 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 9 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.04 dB 0.30 dB 
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Occupied Channel Bandwidth 99% (5788.5 MHz; 20.000 dBm; 1.4MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5788.500000 1.150000 --- --- 5787.935000 5789.085000 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5788.500000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.78710 GHz 5.78710 GHz 

Stop Frequency 5.78990 GHz 5.78990 GHz 

Span 2.800 MHz 2.800 MHz 

RBW 20.000 kHz >= 14.000 kHz 

VBW 100.000 kHz >= 60.000 kHz 

SweepPoints 280 ~ 280 

Sweeptime 94.727 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 9 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.08 dB 0.30 dB 
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Occupied Channel Bandwidth 99% (5846.5 MHz; 20.000 dBm; 1.4MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5846.500000 1.150000 --- --- 5845.925000 5847.075000 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5846.500000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.84510 GHz 5.84510 GHz 

Stop Frequency 5.84790 GHz 5.84790 GHz 

Span 2.800 MHz 2.800 MHz 

RBW 20.000 kHz >= 14.000 kHz 

VBW 100.000 kHz >= 60.000 kHz 

SweepPoints 280 ~ 280 

Sweeptime 94.727 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 9 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.07 dB 0.30 dB 
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5.8G SDR, 1.4MHz BW CA mode 
 

Occupied Channel Bandwidth 99% (5730.12 MHz; 20.000 dBm; 1.4MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5730.120000 1.150000 --- --- 5729.545000 5730.695000 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5730.120000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.72872 GHz 5.72872 GHz 

Stop Frequency 5.73152 GHz 5.73152 GHz 

Span 2.800 MHz 2.800 MHz 

RBW 20.000 kHz >= 14.000 kHz 

VBW 100.000 kHz >= 60.000 kHz 

SweepPoints 280 ~ 280 

Sweeptime 94.727 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 8 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.10 dB 0.30 dB 
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Occupied Channel Bandwidth 99% (5790.12 MHz; 20.000 dBm; 1.4MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5790.120000 1.150000 --- --- 5789.545000 5790.695000 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5790.120000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.78872 GHz 5.78872 GHz 

Stop Frequency 5.79152 GHz 5.79152 GHz 

Span 2.800 MHz 2.800 MHz 

RBW 20.000 kHz >= 14.000 kHz 

VBW 100.000 kHz >= 60.000 kHz 

SweepPoints 280 ~ 280 

Sweeptime 94.727 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 10 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.10 dB 0.30 dB 
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Occupied Channel Bandwidth 99% (5848.12 MHz; 20.000 dBm; 1.4MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5848.120000 1.140000 --- --- 5847.545000 5848.685000 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5848.120000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.84672 GHz 5.84672 GHz 

Stop Frequency 5.84952 GHz 5.84952 GHz 

Span 2.800 MHz 2.800 MHz 

RBW 20.000 kHz >= 14.000 kHz 

VBW 100.000 kHz >= 60.000 kHz 

SweepPoints 280 ~ 280 

Sweeptime 94.727 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 8 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.09 dB 0.30 dB 
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5.8G SDR, 3MHz BW 
 

Occupied Channel Bandwidth 99% (5727.5 MHz; 20.000 dBm; 3MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5727.500000 2.235000 --- --- 5726.412500 5728.647500 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5727.500000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.72450 GHz 5.72450 GHz 

Stop Frequency 5.73050 GHz 5.73050 GHz 

Span 6.000 MHz 6.000 MHz 

RBW 30.000 kHz >= 30.000 kHz 

VBW 100.000 kHz >= 90.000 kHz 

SweepPoints 400 ~ 400 

Sweeptime 63.216 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 10 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.05 dB 0.30 dB 
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Occupied Channel Bandwidth 99% (5787.5 MHz; 20.000 dBm; 3MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5787.500000 2.235000 --- --- 5786.412500 5788.647500 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5787.500000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.78450 GHz 5.78450 GHz 

Stop Frequency 5.79050 GHz 5.79050 GHz 

Span 6.000 MHz 6.000 MHz 

RBW 30.000 kHz >= 30.000 kHz 

VBW 100.000 kHz >= 90.000 kHz 

SweepPoints 400 ~ 400 

Sweeptime 63.216 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 10 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.12 dB 0.30 dB 
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Occupied Channel Bandwidth 99% (5844.5 MHz; 20.000 dBm; 3MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5844.500000 2.265000 --- --- 5843.397500 5845.662500 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5844.500000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.84150 GHz 5.84150 GHz 

Stop Frequency 5.84750 GHz 5.84750 GHz 

Span 6.000 MHz 6.000 MHz 

RBW 30.000 kHz >= 30.000 kHz 

VBW 100.000 kHz >= 90.000 kHz 

SweepPoints 400 ~ 400 

Sweeptime 63.216 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 13 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.12 dB 0.30 dB 
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5.8G SDR, 3MHz BW CA mode 
 

Occupied Channel Bandwidth 99% (5730.2 MHz; 20.000 dBm; 3MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5730.200000 2.220000 --- --- 5729.112500 5731.332500 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5730.200000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.72720 GHz 5.72720 GHz 

Stop Frequency 5.73320 GHz 5.73320 GHz 

Span 6.000 MHz 6.000 MHz 

RBW 30.000 kHz >= 30.000 kHz 

VBW 100.000 kHz >= 90.000 kHz 

SweepPoints 400 ~ 400 

Sweeptime 63.216 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 11 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.11 dB 0.30 dB 
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Occupied Channel Bandwidth 99% (5790.2 MHz; 20.000 dBm; 3MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5790.200000 2.235000 --- --- 5789.112500 5791.347500 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5790.200000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.78720 GHz 5.78720 GHz 

Stop Frequency 5.79320 GHz 5.79320 GHz 

Span 6.000 MHz 6.000 MHz 

RBW 30.000 kHz >= 30.000 kHz 

VBW 100.000 kHz >= 90.000 kHz 

SweepPoints 400 ~ 400 

Sweeptime 63.216 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 12 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.08 dB 0.30 dB 
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Occupied Channel Bandwidth 99% (5847.2 MHz; 20.000 dBm; 3MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5847.200000 2.250000 --- --- 5846.097500 5848.347500 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5847.200000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.84420 GHz 5.84420 GHz 

Stop Frequency 5.85020 GHz 5.85020 GHz 

Span 6.000 MHz 6.000 MHz 

RBW 30.000 kHz >= 30.000 kHz 

VBW 100.000 kHz >= 90.000 kHz 

SweepPoints 400 ~ 400 

Sweeptime 63.216 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 8 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.09 dB 0.30 dB 
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5.8G SDR, 10MHz BW 
 

Occupied Channel Bandwidth 99% (5730.5 MHz; 20.000 dBm; 10MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5730.500000 8.950000 --- --- 5726.025000 5734.975000 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5730.500000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.72050 GHz 5.72050 GHz 

Stop Frequency 5.74050 GHz 5.74050 GHz 

Span 20.000 MHz 20.000 MHz 

RBW 100.000 kHz >= 100.000 kHz 

VBW 300.000 kHz >= 300.000 kHz 

SweepPoints 400 ~ 400 

Sweeptime 56.953 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 32 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.13 dB 0.30 dB 
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Occupied Channel Bandwidth 99% (5787.5 MHz; 20.000 dBm; 10MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5787.500000 8.950000 --- --- 5783.025000 5791.975000 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5787.500000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.77750 GHz 5.77750 GHz 

Stop Frequency 5.79750 GHz 5.79750 GHz 

Span 20.000 MHz 20.000 MHz 

RBW 100.000 kHz >= 100.000 kHz 

VBW 300.000 kHz >= 300.000 kHz 

SweepPoints 400 ~ 400 

Sweeptime 56.953 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 79 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.00 dB 0.30 dB 
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Occupied Channel Bandwidth 99% (5844.5 MHz; 20.000 dBm; 10MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5844.500000 9.050000 --- --- 5839.975000 5849.025000 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5844.500000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.83450 GHz 5.83450 GHz 

Stop Frequency 5.85450 GHz 5.85450 GHz 

Span 20.000 MHz 20.000 MHz 

RBW 100.000 kHz >= 100.000 kHz 

VBW 300.000 kHz >= 300.000 kHz 

SweepPoints 400 ~ 400 

Sweeptime 56.953 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 87 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.01 dB 0.30 dB 
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5.8G SDR, 20MHz BW 
 

Occupied Channel Bandwidth 99% (5735.5 MHz; 20.000 dBm; 20 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5735.500000 17.900000 --- --- 5726.550000 5744.450000 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5735.500000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.71550 GHz 5.71550 GHz 

Stop Frequency 5.75550 GHz 5.75550 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 200.000 kHz >= 200.000 kHz 

VBW 1.000 MHz >= 600.000 kHz 

SweepPoints 400 ~ 400 

Sweeptime 47.266 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 32 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.00 dB 0.30 dB 
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Occupied Channel Bandwidth 99% (5787.5 MHz; 20.000 dBm; 20 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5787.500000 17.900000 --- --- 5778.550000 5796.450000 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5787.500000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.76750 GHz 5.76750 GHz 

Stop Frequency 5.80750 GHz 5.80750 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 200.000 kHz >= 200.000 kHz 

VBW 1.000 MHz >= 600.000 kHz 

SweepPoints 400 ~ 400 

Sweeptime 47.266 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 37 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.04 dB 0.30 dB 
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Occupied Channel Bandwidth 99% (5839.5 MHz; 20.000 dBm; 20 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5839.500000 17.900000 --- --- 5830.550000 5848.450000 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5839.500000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.81950 GHz 5.81950 GHz 

Stop Frequency 5.85950 GHz 5.85950 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 200.000 kHz >= 200.000 kHz 

VBW 1.000 MHz >= 600.000 kHz 

SweepPoints 400 ~ 400 

Sweeptime 47.266 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 68 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.00 dB 0.30 dB 
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5.8G SDR, 40MHz BW 
 

Occupied Channel Bandwidth 99% (5745.5 MHz; 20.000 dBm; 40 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5745.500000 35.500000 --- --- 5727.875000 5763.375000 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5745.500000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.70550 GHz 5.70550 GHz 

Stop Frequency 5.78550 GHz 5.78550 GHz 

Span 80.000 MHz 80.000 MHz 

RBW 500.000 kHz >= 400.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 320 ~ 320 

Sweeptime 1.000 ms AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 45 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.08 dB 0.30 dB 
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Occupied Channel Bandwidth 99% (5787.5 MHz; 20.000 dBm; 40 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5787.500000 35.500000 --- --- 5769.875000 5805.375000 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5787.500000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.74750 GHz 5.74750 GHz 

Stop Frequency 5.82750 GHz 5.82750 GHz 

Span 80.000 MHz 80.000 MHz 

RBW 500.000 kHz >= 400.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 320 ~ 320 

Sweeptime 1.000 ms AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 47 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.03 dB 0.30 dB 

 

-40

   

-30

   

-20

   

-10

   

0

   

10

5747.5   5760    5780    5800      5827.5

L
e
v
e
l 
in

 d
B

m

Fre quency  in MH z

99 % Bandwidth

35.500 M H z



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix B 

CN21WVI2 003 

Page 85 of 203 

 

 

 
 

Occupied Channel Bandwidth 99% (5829.5 MHz; 20.000 dBm; 40 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5829.500000 35.500000 --- --- 5811.875000 5847.375000 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

5829.500000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.78950 GHz 5.78950 GHz 

Stop Frequency 5.86950 GHz 5.86950 GHz 

Span 80.000 MHz 80.000 MHz 

RBW 500.000 kHz >= 400.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 320 ~ 320 

Sweeptime 1.000 ms AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 55 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.06 dB 0.30 dB 
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Appendix B.5: Test Results of Radiated Spurious Emissions 
 
Note:1, Testing is carried out with frequency rang 9kHz to the tenth harmonics. 
        2, The margin is greater than 20 dB are not shown in this Appendix. 

30MHz - 1GHz (Worst case) 
 

Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: SDR 5.8G_10M_5730.5MHz 

Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

50.661000 21.51 40.00 18.49 100.0 H 95.0 -18.3 

105.563000 18.06 43.50 25.44 100.0 H 296.0 -18.8 

377.066000 23.30 46.00 22.70 100.0 H 175.0 -14.3 

911.342000 34.63 46.00 11.37 100.0 H 234.0 -4.9 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 

 
  



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix B 

CN21WVI2 003 

Page 87 of 203 

 

 

 
 

 

Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: SDR 5.8G_10M_5730.5MHz 

Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

50.952000 30.68 40.00 9.32 100.0 V 284.0 -18.3 

109.685500 18.15 43.50 25.35 100.0 V 233.0 -19.1 

367.754000 24.07 46.00 21.93 100.0 V 101.0 -14.5 

752.650000 34.25 46.00 11.75 100.0 V 0.0 -7.1 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: SDR 5.8G_10M_5844.5MHz 

Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

50.952000 21.22 40.00 18.78 100.0 H 112.0 -18.3 

110.607000 17.27 43.50 26.23 100.0 H 144.0 -19.2 

390.015500 24.82 46.00 21.18 100.0 H 341.0 -13.9 

906.589000 34.55 46.00 11.45 100.0 H 309.0 -4.9 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: SDR 5.8G_10M_5844.5MHz 

Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

49.982000 31.83 40.00 8.17 100.0 V 314.0 -18.3 

105.417500 18.43 43.50 25.07 100.0 V 7.0 -18.8 

338.266000 23.97 46.00 22.03 100.0 V 314.0 -15.1 

875.209500 34.25 46.00 11.75 100.0 V 343.0 -5.2 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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1GHz - 18GHz 

Note: The highest waveform in the figure is 5.8G SDR Fundamental. 

 

Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus  

Model: RM700  

Test Mode: SDR 5.8G_1.4M_5728.5MHz  

Order No/Sample No: 168339184/A003151089-004  

Test Voltage: Battery  

Remark: Temp 22 Humi:55%  

Test Standard: FCC 15.407  

Tested By: Kei Zhang  

Reviewed By: Terry Yin  
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5304.500000 65.71 --- 74.00 8.29 100.0 H 1.0 13.0 

5416.000000 65.11 --- 74.00 8.89 100.0 H 4.0 13.5 

5728.500000 124.99 --- --- --- 100.0 H 26.0 13.9 

5728.500000 --- 117.48 --- --- 100.0 H 26.0 13.9 

 
 

Final_Result 
Frequency 

(MHz) 
Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5416.619444 51.93 54.00 2.07 100.0 H 2.0 13.5 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: SDR 5.8G_1.4M_5728.5MHz 

Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 22 Humi:55% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5291.500000 60.10 --- 74.00 13.90 100.0 V 3.0 13.0 

5416.500000 --- 49.40 54.00 4.60 100.0 V 309.0 13.5 

5728.500000 --- 109.81 --- --- 100.0 V 150.0 13.9 

5728.500000 118.04 --- --- --- 100.0 V 150.0 13.9 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: SDR 5.8G_1.4M_5728.5MHz 

Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 22 Humi:55% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11456.900000 46.74 --- 74.00 27.26 100.0 H 237.0 13.4 

11456.900000 --- 39.34 54.00 14.66 100.0 H 237.0 13.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 

 
  



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix B 

CN21WVI2 003 

Page 93 of 203 

 

 

 
 

 

Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: SDR 5.8G_1.4M_5728.5MHz 

Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 22 Humi:55% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11456.900000 --- 38.05 54.00 15.95 100.0 V 124.0 13.4 

11457.883333 46.55 --- 74.00 27.45 100.0 V 184.0 13.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: SDR 5.8G_1.4M_5728.5MHz 

Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 22 Humi:55% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5624.062500 60.73 68.20 7.47 100.0 H 26.0 13.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: SDR 5.8G_1.4M_5728.5MHz 

Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 22 Humi:55% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5608.437500 58.93 68.20 9.27 100.0 V 165.0 13.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: SDR 5.8G_1.4M_5788.5MHz 

Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 22 Humi:55% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5344.000000 --- 51.98 54.00 2.02 100.0 H 23.0 13.2 

5365.000000 63.38 --- 74.00 10.62 100.0 H 23.0 13.3 

5788.500000 --- 112.27 --- --- 100.0 H 29.0 14.0 

5789.000000 118.80 --- --- --- 100.0 H 8.0 14.0 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: SDR 5.8G_1.4M_5788.5MHz 

Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 22 Humi:55% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5788.500000 --- 106.53 --- --- 100.0 V 317.0 14.0 

5788.500000 115.19 --- --- --- 100.0 V 317.0 14.0 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: SDR 5.8G_1.4M_5788.5MHz 

Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 22 Humi:55% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11576.375000 --- 38.82 54.00 15.18 100.0 H 26.0 13.4 

11577.358333 46.79 --- 74.00 27.21 100.0 H 96.0 13.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: SDR 5.8G_1.4M_5788.5MHz 

Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 22 Humi:55% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11576.866667 --- 41.89 54.00 12.11 100.0 V 257.0 13.4 

11576.866667 49.58 --- 74.00 24.42 100.0 V 257.0 13.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 

 
  


